Hello! Log in or Register   |  Help  |  Donate  |  Buy Shirts  See all banner ads | Advertise on TheSamba.com  
TheSamba.com
 
Classifieds Index -> Parts -> General Parts
Beam extender volksrod FREE CUSTOM CENTER PLATES!! Beta Switch to pop-up ad layout What is this? | Turn on always show all large photos     Ad id: 967484
Photo
Additional Photos
Click to load image
L & R arrow keys scroll through photos
Photo
Current Design
Photo
my rig with an 8''
Photo
Nice pretty Welds
Photo
Another one of my 10''ers
Photo Photo
another custom center. +25
Photo Photo
christian fish-one of my favorites
Photo
my cnc is capable of intricate designs
Photo
Beam extender, brace, steering 555 shipped
Photo Photo
Photo Photo Photo
Photo Photo Photo
Beam extender volksrod FREE CUSTOM CENTER PLATES!!   Price: 240 shipped
!!! Everyone gets free Custom Center Plates!!!

Now on face book! Please come like my page. https://www.facebook.com/Fabshop104

Possible trades
I'm gathering parts for a engine build. I'd be willing to trade for a nice set of dp heads with 40/35.5 valves


These beam extenders are brand new hot off the plasma table. They have a built in 2.5'' drop and 8deg added castor. These extenders have 9Ft of weld from my trusty Miller in them. They are way overkill for the weight of a beetle and will NOT fail. Guaranteed to fit. I stand behind my work and if you Ever have any issues just contact me through my email.

Steering extender kit-165 shipped.
Two cuts one weld and your done..No super beetle shaft bs..Your stock shaft is fine.

Frame Head brace-150 Shipped
Easy bolt in design. No drilling holes in the fire wall that will only rust out later..

I can build beam extenders for ball/link car to ball/link beam and any custom tweaking you might need.
I have 8yrs welding experience and been into veedubs for over 13yrs. I run a CNC Plasma for a living, do my own cad drawing and get discounts on materials, so i pass the discount on to you guys. If i wouldn't feel safe running your extension on my car with my family in it, then it's not leaving my shop PERIOD. I have sold many of these and never once had one fail. I stand behind my work and you can trust that you will get a quality product at Fair Price.

Here is were I could talk trash about my competition, but I'm not like that. The truth is we both make beam extenders. They work the same and do the same job. The only real difference is that I do all my cad drawing and plasma cutting in house. I also get the steel plate at a discount through my day job. This allows me to have a lower operating cost, which I pass the savings on to you guys. My competitor says that I copied his design...I spent a lot of time designing mine to be as different as his as possible..you can simply look at them and see that I didn't copy. Its like saying chevy copied ford for making a truck...just babies crying because they have competition..

I have great customer service and I don't rip people off, just check my feed back. As you can see i need more feed back so please remember to leave some once you recieve your parts. Thanks
http://www.thesamba.com/vw/forum/viewtopic.php?t=401407&highlight=lawrence0485

What i need from you.

Is the car ball/link?
Ball/link Beam?
8'' or 10''
If you want more or less caster than my 8 deg just let me know. I've had 8deg on my daily for 4 yrs now and love it. Its not twitchy at all, that comes from your allignment being out of spec. The key is to set the toe in/out on front end at the ride height that you are going to drive it at.

you can paypal me at [email protected] Make sure to select goods and NOT services
If you want to use a debit/credit card let me know and i'll send an invoice.

Add 10$ to all money orders...Please let me know when you mail it so that i know to keep an eye out for it.

I will do international, just send me your shipping address for shipping quote.

Lawrence Sanborn
1109 S. Cleveland Ave.
Russellville, AR
72801

If you would like to talk to me on the phone, send me an email and i'll send my number. No jumping through hoops to talk to me on the phone, i dont post my number because i dont want the whole interweb knowing my number. This has nothing to do with my great customer service just look at my feedback!!

Hardware list

I recommend all hardware be Grade 8!!

BEAM EXTENDER
4---1/2"X3.75"...beam to extender
4---1/2"x4.5"...extender to framehead
8---1/2" nyloc lock nuts
8---1/2" flat washers...these under the locking nuts
You will need to use a 9/16" drill bit and drill out the threaded holes in the framehead. This way your new bolts will go all the way through and washer/nut on the back side of the framehead.

STEERING KIT
4---5/16"x1.25"...steering extension flanges
4---5/16"x1"...steering bearing to bracket and bracket to fire wall
8---5/16" nyloc locking nuts
8---5/16" flat washers...go under locking nuts

FRAMEHEAD BRACE
2---5/16"X2"...connects the two halfs
2---5/16" nyloc locking nuts
2---5/16" flat washers...go under lock nuts
2---3/8"x1.25" bolts...brace to pan mounts
2---3/8" nyloc lock nuts
2---3/8" flat washers...go under lock nuts




Thanks for checking out my work!!

Now for the legal junk
I Lawrence Sanborn am not liable for anything that happens to you, others, or cars involved when you add this extension to your car and modify the original VW Design. It's up to you and only you to make sure your car is safe.
Advertiser information Ad information
Advertiser:
Name:
Member since:
Lawrence_0485
Lawrence Sanborn
March 25, 2007
Email this Advertiser
Email this Advertiser
Location: 
Ad placed: 
Ad updated: 
Views: 
Category: 
Payments accepted: 
Russellville, Arkansas, USA Map it
Mon May 17, 2010 3:23 am
Fri Oct 10, 2014 8:56 pm
66578
Parts - General Parts
Paypal
Money order/Bank check
Credit cards


View other ads Search for Feedback Watch this ad | Report this Ad
Watch this seller Share: Email Facebook Twitter
Other ads from Lawrence_0485
See all | See ads in this category
Bus beam Balljoint side plates custom
Bus beam Balljoint side plates custom
IRS boxin kits
IRS boxin kits
Bus beam Link pin side plates custom
Bus beam Link pin side plates custom
2" wider glass fenders/ running boards.
2" wider glass fenders/ running boards.
Ball joint to link pin beam adapter
Ball joint to link pin beam adapter



About | Help | Advertise | Donate | Premium Membership | Privacy/Terms of Use | Contact Us | Site Map
Copyright © 1996-2014, Everett Barnes. All Rights Reserved.
Not affiliated with or sponsored by Volkswagen of America | Forum powered by phpBB